Activated Sludge Math

Find the surface overflow rate for a secondary clarifier that is 120 feet in diameter when the influent
flow is 120 gpm. Then, find the weir loading rate.

The liquid train for a 4.0 MGD WWTP consists of screening, grit removal, primary clarification,
activated sludge, secondary clarifiers, and chlorine disinfection. The influent contains 350 mg/L of
BOD. If the primary clarifiers removed 35% of the influent BOD, what is the organic load to the
secondary treatment process?

Calculate the Sludge Volume Index (SVI) for two different operating conditions. In situation one, the
MLSS concentration is 3,000 mg/L and the settled sludge volume after 30 minutes (SSV3) is 250 mL.
In situation two, the MLSS concentration is 8,000 mg/L and the SSV30 is 980 mL.

A treatment plant has one aeration basin and one clarifier. The aeration basin holds 300,000 gallons
and the clarifier holds 60,000 gallons. The MLSS concentration is 2500 mg/L, the RAS and WAS
concentrations are 7,000 mg/L, and the clarifier core concentration is 600 mg/L. Find the SRT if the
WAS pump operates continuously at 10 gpm.

A treatment plant does not have flow monitoring on their Return Activated Sludge line. The operator
wants to know what the percent RAS rate is relative to the influent flow. Calculate the RAS rate
given the following information: MLSS concentration is 2500 mg/L, influent flow is 4.0 mgd, RAS
concentration is 7,000 mg/L, WAS concentration is 7,200 mg/L, WAS pump rate is 60 gpm.

An activated sludge process has three aeration basins. Each basin is 100 feet long, 35 feet wide, and
12 feet deep. The MLSS concentration is 2800 mg/L. There are two clarifiers. Each clarifier is 55 feet
in diameter and 12 feet deep. A clarifier core sample indicates that the solids concentration in the
clarifier is equivalent to 500 mg/L. If the RAS/WAS concentration is 6000 mg/L, find the WAS
pumping rate in gallons per day to maintain a sludge age of 15 days.

For the plant described in problem #6, assume an influent BOD concentration of 325 mg/L and and
influent flow of 2.5 MGD. If the desired F:M ratio is 0.20, should wasting be increased or decreased?

Estimate the sludge pumping time in minutes per day for a primary sludge pump removing 100 gpm
of sludge at 5% total solids from a primary tank receiving a flow of 5.0 MGD. The primary influent
contains 250 mg/L of TSS and the primary effluent contains 70 mg/L of TSS.

Given the following information, find the solids loading rate to the secondary clarifier.
a. Influent flow =2 MGD
b. MLSS = 2500 mg/L
c. RAS=6000 mg/L
d. RAS flow is 70% of influent flow
e. Secondary clarifier is 65 feet in diameter and 12 feet deep.



R - MLQ,,_;'# -

7_* 7‘30~ sal [1490min | _ /712_&55 s o
S I m/ /a’az/ 1 B _% — -

— - -
| Area =(5.185 Y dhumeter)* I

— _ﬂm.lazgjl_ua FEX W0 4E) _

L frta = N304 £+ _ e
1 ger “-,__Azo_w - o

_alfle

L SoR= wBoo YL

S : (309 £

__’,-_-_Jo,e = 5.3 aulld)sF

*4 . Leir Zm@gg Z’a - Llwd. apd

, __A__fddeev‘ of Leir

i ——
|

- __‘,___ e ——— . ——

_ LXr = %/:me/e/—— Z'a/_ﬂ___“ - :
|  Primeter = (24X P

- fyimeter= 37,8 B _
L Weir lo.;z_m‘*ﬁj;ﬁ; = |7 Boo 32' oA
. 2748 FH
._l o j‘)ef__égaa’mg %k 4Y5B.6 3007%5 R




|
h . 4mep

ioz 350 IP i+ Hakes out 35‘%)
| then 45 ) et en fo
7"46. S‘Cconﬂ/d/y Heatment m -

; 357, l

]

bs/d = (PSIY msp X 8.39 X 0.65)
bld - (350mL) 'de){s.fca/o_.of) |
lold = T7587.4 |
. A. svr,™g = ( 5K, mLY 1000 ™8l5)
§ mess, Ml
SV, ”'L/g = (I5DmY 10007 4) i
~ 000 "8tk S
SV, ’”é = £3.3 e
1 S‘VJ; "‘./3 = (S5, me X /000 ’?‘QL) o
| : MLSS, ™8l .
S.t/li; ""/Z = ([ 980me) /ooo"‘J/z_)‘ e
B oco™l
SV, ‘“%é, = L5
_\) - e -




e b e e

Bl e e ,__/_b.f LO__S_ AAAAAA _léS_Epr[:\/blfﬂC-”_
M——W—-——\—_

% fnd _Ibs._ Lo cach_acea.. ma//z,/ﬂmzészuﬁm ot
_______[bsﬂ_ﬁ@ﬂ = (LY MGpY8.37) N

| | = I500mLY 0.3 madY 8.34). e
. !.‘..,,,_,-__.-éoZS'S _ﬂ .4

--—,—l’fwaﬁ - /Sl mep Y834) o

_ i = ( LoD "SlY 0.0 MEDY B.34)__ ,._-_,_____:
______ r = 300.99.

éaz #ac_é,m% have 4 _conveds ;b/{ 0O ;1_.___,
e %o /MGD.

o s [ TAL ] cotime
— ’"""J /a’au 1600600 ?a/ o

] __[bi@AS = ("SILYMEpY 839 -

I i_ = (7 000 MZ/é_‘_)é_D o/‘#//"ébxg 3‘-{) ~ S
¥ = BY0.67L

T T . T T
(Mocs, e have all the ploci.

¢ e e ot

. packr = [bs Mess + [bs ¢ j/,?/aﬁa.r: ===

e s s —

MR = 4JI55 + 3po. ch_ e 7w @

B77 77s7.
Y 7 %ZZAZ,QW

tessl o™ s Lo 7~ PAn ca UL

— DA 4



CeT = 6555, les
] 840. 72 lbs/d
| mcRT— = 7.8 c/m/do

‘.4_,_%._.. -

/e mopée thenk. dhat

the 20&4’0 PRy c/ojéz«.u ;%Lywclﬁ

- Yhackan and ¢ /)Ja,

Yud o a _,Zz/huée(/ M%f/iz‘ 4

714 Attt rretve :/M/?/ ,éuf» C#/?J,

| dﬁ‘ Dt 7 RﬁS/N”S
C’oxtcmfm Hre _244,46 /afw(& e,

2500 "Spiove this by
C‘Md!na beth sides
"‘1 2855 T

1
1‘ o @ aAs o @mov&%&L
! h{ S“b“fd‘(}*\nz -

il 1

mese. . V-8 4 Mep . T both Sides
7120 MUMEEKS ey
cAF/ TCALE..  @uans

reAces |

| Beas = G m6D

& | |
Qons = & AL mgp O 230 iy = 5B
| v 4 of
i Fletn+

Floc)

......



- .
.. THS is 45 daks &5 The Mami. Ever. (ers.

S R _% fd. =y
- pcer = __ﬁﬁzsm ~_i:__/l_as_ﬁlané.::/ o
B ¢”_,MM5 | B
- aven. e =i
T Ibe zz__m = (M4 Y mep Y834,
S o eedvolume.
o ","VEML; /%% Y cth ) Depth X éﬁéa:/fzs)_______ :
! = JOOF)Y 3S Y AN 3) R
= /6060 &~ 0 L
gm" ;; /erp LTINS _c,mw/os I
; [Jbooocf | 748 galles | Mg _f“'o’ ié/o?mm -
- [ cF “ocoooo% “_{___“__

/55 ﬂ 5451/1 ‘=/”‘3/L)(M6o)/g 34) SEmaSea—s

~——-——JL _=(aBa0 8 0. Y 83D
e = 219976 bs

_.___*..._ - _— S
,(/ow We fo,p_j_z) DO 72__ Ma ’fH/z\_Jg For_ .
--,._T e e e e

L  Volume = Mjﬁﬁmﬁeﬁl[ #sF c/a_m[f e/sB/ c/fp“/zj
1 bﬂ/umt = (078SX SSHNSSHY 12 HX__)
O/um& B

= 34699

5499/ cf | 748 sl || MG T, o'q,zz,m?‘
R Y /OOOéoobAJ/ o

——t

S

- —



lbs ceaeiree = (7SI Y ms Y 8.34) |
lbs cearipree= (00 ") p.926 ms )X 8.34)
L = (770L.42-

| Nowod, W ARE FERDY P GO GACL. T THE. MCET™ FORMALA.

mcer = [Jbs A-basin + lbs Clarifie—

ISdagp = (219970 s + 177042 ls) 0%
lbs wHS W
i "‘ivﬂfw“‘ﬁ
| /5 days=  23,774.62 lbs We
|ch/m A A lbs wAS
" pla
| bs wAs = 23,7742 lbs
16 clays
[bs wAS = /5849 | |
i 31,(&7‘-/ wt. fpund poundd.,

6% o reed 24/@75

: /ba/%ns = (§l)Y msp Y 8.34) o _
| 1589.9 lbsld =( Gooo ™SIYMEDY8.34) *simphik!
/5849 = ( 500Y0) mGd)

S06Y0D 560640, ——— 7o preve. dhis,
0.03/67 = Mja/ o civick both
. sides
-ynof?)w;‘e there. . . . ' :

| 0.03/67 23/ IOc_Jo 000 ~al / — 131}(;7_3 Zd/MS/a/%X
’ ' / / m} '/ ‘ T?fé/mswu:?‘ ‘



_ﬁJi _E_ Ibs_4pD . |
"M bs muss ey 7 voladt is. _wzlﬂown, -
_.._J;___A_. o | o use MLES nsled of MLVSS

A i_./és BoD= (™). mad) 8.39) e

— _j __Lz;_s:s_/fxis_/%oiz a_.szs()___m___-*._._
o 477L.05 | _

_ f_ [bs BoD

— ———

" s LSS
F 6795 bs

AT 219976 ks *“"‘é/apocp/%: oLl jne
i 0.3] - ﬁf’oéﬂ'm. #¢

- e

' e { S — _

N O/m Mo nuumbes fo
it Qrmllet, oithee Bop

_ haust e rsadn. ok MLSS 1ot [neded ...

fo [Aclade /mss DICRLENL LOEoting

| DECREASSE
4




™

!

& 7eﬂw ﬂ P/cméa

"—ML——PI ’ SoLips cAD ory O

| 256 " I
| | TomaL POUDS  GOING

MAx 1o Jpr 1 e WANCET:

lbg = (MeiL) mqd) 8-3‘/)
bs = (5075 %kX 5mgd Y 8.37)
- lbs = 7506
1647‘-. .. THOSE SocipsS 09~ CONVLENTRATED T2 5 /
W THE  BrAMLET
~ /00 = /0,000 MBIl ps LopG AS W ACE
_ ULDER. ARBeuT 7] soctns

5/ |/0.000 M| _ 50 pop Ml
[

lbs aeavver = ("6LY m6pl 8.34) o
7500 s = (50.00073YmGpY834) smecry
7506 lbs = (417600 X s )
417000 | /17 0o o
0.0l18 = m¢n
/8000 _za//ons put a’ﬂy,
SouiDS” pume  DOES /OO.,,f)prr&-/

{
g —,— e —————— - -
\
{

iR )

~.

2 000 3@“ oens ‘ / min

~—

| /BOmmu.#fS /’Dfﬂ/ /‘b,M. Mtf.-

5]
L
R

DovE!



|

|

; ’
s (T CELTR T B

- E— P/L/D 7){1.S_F1LZS‘[" e e e B B et

— e ———— e e

,j_ Aesq =(p.785 f a’mme%e/)
| Awsh - (078X 65 £ ) 65 Fr)
- L.A_Z_Ezf_ = 33Mo. LIS F4—

_1 RAS fww_zs__‘z‘oz OF IMNELUENT FLoed
(deal?OL)__ e mgd_’

SN S S———

_Jbﬁ/..{{_cL MLUF rQenc ) ML§S ”'J/L)Cf 3¢)

_ L Aesa £ e
__‘_Jbs,é;: c/__.(_uZm;ﬁ/j_/_‘Lﬂtir 250078/ Y 8.3

T 230 LI e
. ] S
L MsfsEd = (34X I500X 8-3) .
o 33/l (LAS. .
e Js/sf. o = .4 - B
| ]
—
U - s e




